Download Print this page

Makita 4350T Technical Information page 2

Hide thumbs

Advertisement

R
epair
CAUTION: Unplug the tool and remove the jig saw blade for the safety before maintenance !
Code No.
Bearing setting pipe 16-8.2
1R026
1R235
Round bar for arbor 6-100
Retaining ring S and R pliers
1R291
1R311
Retaining ring pliers with long bent nails
1R014
1/4" Hex. shank bit M4 for Hex. socket head bolt
Ratchet head 9.5 (for 1R219)
1R220
1R222
Socket adapter (for 1R219)
1R228
1/4" Hex.shank bit for M4
Torque wrench shaft 2-6N.m
1R254
134873-0
134873-0
Bit adapter ass'y
1R269
Bearing extractor
[1] Lubrication
Apply Makita grease FA. No.2 to the portions marked with black triangle, and machine oil No.120 to the portions marked
with gray triangle to protect parts and product from unusual abrasion.
Pins of Gear housing cover
for supporting Balance plate
Needle bearing 407
M4x12 Hex. socket head bolt
(two pcs in total): See Note below.
Item (Code No.)
Makita grease FA. No.2
(042025-8A: 2.5kg)
Machine oil No.120
Note: When removing two M4x12 Hex. socket head bolts illustrated above, put the appropriate amount of Loctite
241/242 or ThreeBond 1321/1342 on the thread of the screws and then fasten them.
Description
Linear guide
Slider
Crank complete
Rod
Push pin
Blade holder
Description
Gear housing
Inside of Gear room
Balance plate
The portion where contacts Gear complete.
The pins which supports Balance plate.
Gear housing cover
The portion where contacts Retainer.
Push plate
The portion where contacts Push plate.
Retainer
Linear guides
The portion where contacts Slider.
Slider
The portion where contacts Needle bearing 407.
Its whole part
Push pin
Gear housing cover
The hole where Rod reciprocates.
Rod
The portion where contacts Dust seal.
Inserting Self lock 6
Securing Crank
Removing/ Installing Retaining ring S-8 in Crank housing
Removing/ Installing Retaining ring R-18
Fastening M4x12 Hex. socket head bolts
Replacing Ball bearings
Balance plate
Gear complete
Push plate
Retainer
Portion to lubricate
P 2 / 14
Use for
Gear housing

Advertisement

loading

This manual is also suitable for:

4350ct4350fct